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1. The formulary lists medications, which are currently available at the 
U.S. Naval Hospital Guam. Changes to this list may be made without 
prior notice.  For updates on a specific medication, please contact the 
pharmacy department.  

2. Prescriptions written for Schedule II medications must be filled within 
30 days of the date written.  Quantity is limited to a 30-day supply if 
used to treat chronic pain.  Prescriptions for ADHD therapy may be 

written for up to a 90-day supply.  No refills are ever authorized.  
Prescriptions for Schedule II medications written by Nurse Practitioners 
and Physician Assistants must bear the name of the supervising 
physician.   

3. Prescriptions written for Schedules III-V medications must be filled 
within 180 days of the date written.  Quantity is limited to a maximum of 
3 months supply and 1 refill.  The prescription will expire 6 months after 
the date written; refills remaining after the expiration date will be void.   

4. Prescriptions written for medications not in Schedules II-V must be 

filled within one year of the date written.  Quantity is limited to a 90-day 
supply and 3 refills for all maintenance medications.  The prescriptions 
expire 12 months after the date written; refills remaining after the 
expiration date will be void.   

5. Telephone prescriptions will not be accepted.  Photocopies of 
prescriptions and faxed prescriptions will also not be accepted.  Refills 
remaining from prescriptions originally filled at civilian or VA 
pharmacies will not be honored at USNH.   

6. Refills must be called in at: 671-344-9620.  If you are unable to read the 
Rx number on the bottle, call the main pharmacy for assistance at 344-
9002.   

7. All new prescriptions must be picked up by the patient or patient’s 
representative.  If the patient’s representative picks up medications for 
the patient, then the representative must have the patient’s military ID 
card or a copy and his/her own form of identification. 
 

Refill Policy: 
1. Refills may only be ordered by:  

a. Calling 671-344-9620 
2. Refills may only be picked up at the following sites: 

a. USNH Main Pharmacy 
b. Naval Base Guam Branch Medical Clinic Pharmacy* 
c. Andersen Air Force Pharmacy 
*Will take 48 hours from the date ordered 

ID Policy: 
1. The patient’s military ID card is required when picking up medications  
2. If the patient’s military ID card is not available, then our pharmacies will 

also accept one of the following: 
a. A copy of the patient’s military ID card 
b. Written, notarized permission from the patient to pick up the 

medications 

3. Please also have your own form of photo identification when picking 
up medications 
 

 Hours of Operation: 
 

U.S. Naval Hospital Guam Main Pharmacy 
Monday – Friday: 0800 – 1700 

Saturday – Sunday: closed 

Federal holidays: closed 

Phone: 671-344-9002 

 

Naval Base Guam Branch Medical Clinic Pharmacy 
Monday – Friday: 0800 – 1600, closed for lunch (1200-1300) 

Saturday – Sunday: closed 

Federal holidays: closed 

Phone: 671-339-3017 
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Anti-Infectives  p.2-3   

 Antibiotics 

 Antifungals 

 Antivirals 

 Antituberculosis Agents 

 Antimalarial Agents 

 Antihelminthics 

 Miscellaneous Antibiotics 

 

Cardiac / Cholesterol / Anticoagulant /  

Antidiabetic Agents  p.3-4    

 Diuretics 

 Electrolyte Replacement 

 Vasodilators / Angina Agents 

 Beta-Blockers 

 ACE Inhibitors / Angiotensin Receptor 

Blockers 

 Calcium Channel Blockers 

 Alpha Blockers 

 Miscellaneous Antihypertensives 

 Antiarrhythmics 

 Lipid-Lowering Agents 

 Anticoagulants / Blood Modifiers 

 Antidiabetic Agents / Supplies 

 

Cough / Cold / Allergy / Asthma Agents  p.5     

 Antitussives / Expectorants 

 Antihistamines / Decongestants 

 Nasal Agents 

 Asthma Agents 

 

Musculoskeletal / Rheumatic Agents  p.5-6    

 Muscle Relaxants 

 Narcotic Analgesics 

 Osteoporosis Agents 

 NSAIDS / Analgesics 

 Corticosteroids 

 Gout Agents 

 Immunosuppressives / Rheumatic Agents 
 

Neurological / Psychiatric Agents  p.6-7    

 Anticonvulsants 

 ADHD / Narcolepsy Agents 

 Anxiolytic Agents 

 Sleep Aids 

 Antidepressants 

 Antipsychotics 

 Headache / Migraine Agents 

 Antiemetic / Antivertigo Agents 

 Anti-Parkinson’s Agents 

 Alzheimer’s Agents 

 

Hormonal Agents  p.7-8    

 Contraceptives – Monophasic & Triphasic 

 Estrogens / Progestins 

 Androgens 

 Thyroid / Antithyroid Agents 
 

Gastrointestinal  GI   Agents  p.8-9   

 Antiulcer Drugs / GERD Agents 

 Other GI Agents 
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Ophthalmic Agents  p. 9    

 Antibiotics & Antivirals 

 Glaucoma Agents & Oral Glaucoma Agents 

 Beta-Blockers 

 Miotics 

 Mydriatics 

 Irrigants / Lubricants / Tears 

 Anti-inflammatory / Allergy Agents 

 Miscellaneous Ophthalmics 

 

Genitourinary  GU   / Rectal Agents  p. 9-10   

 Urinary Tract / Prostate Agents 

 Antidiarrheals 

 Laxatives / Cathartics 

 Vaginal Agents 

 Anorectal Agents 

 

Topical Agents  p. 10 – 11   

 Antibiotics 

 Antifungals 

 Otic Agents 

 Acne Products / Miscellaneous Dermatology Agents 

 Scabicides / Pediculicides 

 Psoriasis Agents 

 Steroids 

 Emollients 

 Anesthetics / Analgesics 

 Miscellaneous Topicals 

 

Miscellaneous Drugs  p. 11– 12    

 Antineoplastics / Anticancer Agents / Associated Products 

 Renal Disease Agents 

 HIV Agents 

 Antidotes 

 Vitamins / Minerals / Trace Elements 

 Oral / Dental Agents 

 Miscellaneous Agents 

 
* INDICATES A BASIC CORE FORMULARY  BCF   
MEDICATION 
# INDICATES A SCHEDULE III-V  CONTROLLED   
MEDICATION 
+ INDICATES A SCHEDULE II  CONTROLLED / NARCOTIC   
MEDICATION 

 

BRAND NAMES ARE FOR REFERENCE 

ONLY; GENERIC EQUIVALENTS WILL BE 

DISPENSED UNLESS NONE ARE 

AVAILABLE 
 
 

 

 

 

 

 

 

 

 

 

ANTI-INFECTIVES 
 

Antibiotics 

 

Antifungals      

Drug Name Strength & Dosage Form 

fluconazole (Diflucan®)* 
 

100mg, 150mg, 200mg 
tabs 

griseofulvin* 
 

125mg & 250mg 
ultramicrosized tabs, 
125mg/5ml microsized oral 
susp 

Ketoconazole 200mg tabs 

nystatin oral suspension* 100,000 units/ml oral susp 

Terbinafine  (Lamisil®)                 250mg tablet 

Drug Name Strength & Dosage 

Form 

Amoxicillin* 
 
  

250mg & 500mg caps   
250mg/5ml susp & 
400mg/5ml susp 

amoxicillin/clavulanic acid 
(Augmentin®)* 
 
 
 

400mg chewable tab, 
500mg & 875mg tabs, 
400mg/5ml, & 
600mg/5ml susp 

azithromycin (Zithromax®)* 
 
 

250mg tab, 1gm 
packet, 100mg/5ml & 
200mg/5ml susp  

Z-PAK® 250 mg tabs 

cefpodoxime (Vantin®) 100mg & 200mg tabs 

cephalexin (Keflex®)* 
 
 

250mg caps, 500mg 
caps, 250mg/5ml susp 
& 125mg/ml susp 

ciprofloxacin (Cipro®)* 
 

250mg, 500mg, & 
750mg tabs 

clarithromycin (Biaxin®)* 
 

500mg tabs & 
250mg/5ml susp 

clindamycin (Cleocin®)* 
 

150mg caps, 75mg/5ml 
susp 

dapsone (Aczone®) 25mg, 100mg tabs 

dicloxacillin* 250mg caps  

doxycycline 
(Periostat/Vibramycin®)* 

20mg tabs, 100mg 
caps 

erythromycin* 250mg tabs  

erythromycin /sulfisoxazole 200-600mg/5ml susp 

levofloxacin (Levaquin®)* 
 

250mg, 500mg, & 
750mg tabs  

Metronidazole (Flagyl®)* 250mg, 500mg tabs  

minocycline (Minocin®) 50mg, 100mg caps  

neomycin 500mg tabs    

nitrofurantoin (Macrodantin® 
& Macrobid®)* 

25mg, 50mg, & 100mg 
caps 

penicillin VK* 
 
 

250mg & 500mg tabs  /  
125mg/5ml & 
250mg/5ml susp 

tetracycline * 250mg & 500mg caps     

sulfamethoxazole/trimethoprim 
(Septra®)* 

800mg/160mg tab  &   
40/200mg/5ml susp 
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Antivirals 

Drug Name Strength & Dosage Form 

acyclovir* 
 

200mg caps & 800mg tabs 
& 200mg/5ml susp 

amantadine* 100mg caps 

 

Antituberculosis Agents 

Drug Name Strength & Dosage Form 

ethambutol* 400mg tabs 

isoniazid (INH)* 
 

100mg & 300mg tabs / 
50mg/5ml syrup 

pyrazinamide* 500mg tabs 

rifampin (Rifadin®)* 300mg caps 

 
Antimalarial Agents 

Drug Name Strength & Dosage Form 

hydroxychloroquine 
(Plaquenil®) 200mg (155mg base) tabs 

mefloquine (Lariam®) 250mg (228mg base) tabs 

primaquine 26.3mg (15mg base) tabs 

 

Anthelminthics 

Drug Name Strength & Dosage Form 

mebendazole* 100mg chewable tabs 

 

CARDIAC / CHOLESTEROL / 

ANTICOAGULANT / ANTIDIABETIC 

AGENTS 
Diuretics 

Drug Name Strength & Dosage 

Form 

amiloride  5mg tabs 

chlorthalidone* 50mg tabs  

furosemide (Lasix®)* 
 

20mg tabs, 40mg 
tabs, 10mg/ml soln 

hydrochlorothiazide* 
 

12.5mg cap, 25mg 
tab, & 50mg tab 

metolazone (Zaroxolyn®) 2.5mg, 5mg tabs 

spironolactone (Aldactone®)* 
 

25mg, 50mg, & 
100mg tabs 

triamterene/hydrochlorothiazide 
(Maxzide®)* 75mg/50mg tabs 

 

Electrolyte Replacement 

Drug Name Strength & Dosage Form 

potassium citrate (Urocit-
K®) - controlled 
release 540mg(5mEq) tabs  

potassium chloride* 
 
 
 

8meq ER tabs, 10meq ER 
tabs, & 20meq ER tab, 
20meq/15ml soln, 20meq 
packet 

 

 

 

Vasodilators / Angina Agents 

Drug Name  Strength & Dosage Form 

amyl nitrite  Restricted to 
Urology Providers   

0.3mL amps 

isosorbide dinitrate 
(Isordil®) - immediate 
release* 5mg, 10mg, & 20mg tabs 

isosorbide dinitrate 
(Dilatrate SR®) - 
sustained release* 40mg caps 

isosorbide mononitrate* 
 

20mg tabs IR, 30mg XR, 
60mg XR, & 120mg XR 

nitroglycerin* 0.3mg, 0.4mg, & 0.6mg SL 
tabs, 0.4mg spray, &  
6.5mg SR caps, 2% oint 

Nitro-dur® 0.1mg/hr, 0.2mg/hr, 
0.3mg/hr, & 0.4mg/hr 
transdermal patches 

 

Beta Blockers 

Drug Name Strength & Dosage Form 

atenolol 
(Tenormin®)* 25mg, 50mg, & 100mg tabs 

carvedilol (Coreg®)* 3.125mg, 6.25mg, & 25mg tabs 

metoprolol tartrate 
(Lopressor®)* 25mg, 50mg, & 100mg tabs  

metoprolol succinate 
ER (Toprol-XL®)* 

25mg XL, 50mg XL, & 100mg 
XL tabs  

propranolol 
(Inderal®)  10mg & 40mg tabs 

 
ACE Inhibitors / ARBs 

Drug Name Strength & Dosage 

Form 

amlodipine/benazepril 
(Lotrel®)* 
 
 

2.5/10mg, 5/10mg, 
5/20mg, 5/40mg, 
10/20mg & 10/40mg 
caps 

captopril (Capoten®)* 
 

12.5mg, 25mg, 50mg 
tabs  

lisinopril (Zestril®)* 
 

2.5, 5, 10, 20, 30, & 
40mg tabs  

lisinopril/hydrochlorothiazide 
(Zestoretic®)* 
 

10-12.5mg, 20-
12.5mg, & 20-25mg 
tabs  

losartan (Cozaar®) 
 

25mg, 50mg, & 100mg 
tabs  

losartan/hydrochlorothiazide 
(Hyzaar®) 
 

50-12.5mg, 100-
12.5mg, & 100-25mg 
tabs  

telmisartan (Micardis®) 
20mg, 40mg, & 80mg 
tabs 

telmisartan/hydrochlorothiazide 
(Micardis HCT®) 

40-12.5mg, 80-
12.5mg, & 80-25mg 
tabs  
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Calcium Channel Blockers 

Drug Name Strength & Dosage Form 

amlodipine (Norvasc®)* 2.5mg, 5mg, 10mg tabs  

diltiazem (Tiazac XR®) - 
extended release* 

120mg, 180mg, 240mg, 
300mg, & 360mg caps 

Diltiazem 
(Cardizem/Cardizem 
SR®)* 

60mg tabs, 90mg tabs, 
90mg SR tabs 

Nifedipine (Adalat CC®)* 10mg caps, 30mg XR, 
60mg XR, & 90mg XR tab 

Verapamil* 80mg & 120mg tabs, 
120mg SR, 180mg SR, & 
240mg SR tabs 

 
Alpha Blockers 

Drug Name Strength & Dosage Form 

alfuzosin (Uroxatral®)* 10mg tabs  

prazosin (Minipress®) 1mg, 2mg, & 5mg caps 

terazosin (Hytrin®)* 
 

1mg, 2mg, 5mg, 10mg 
caps  

 
Miscellaneous Antihypertensives 

Drug Name Strength & Dosage Form 

Clonidine* 0.1mg, 0.2mg tabs 

Catapres TTS® 0.1mg/day, 0.2mg/day, & 
0.3mg/day transdermal 
patches 

hydralazine (Apresoline®)* 
 

10mg, 25mg, 50mg, & 
100mg tabs 

methyldopa (Aldomet®)  250mg & 500mg tabs  

 
Antiarrhythmics 

Drug Name Strength & Dosage Form 

amiodarone (Cordarone®, 
Pacerone®)* 200mg tabs 

digoxin (Lanoxin®)* 
 

125mcg tabs, 250mcg tab 
& 50mcg/ml soln 

procainamide 250mg caps 

 
Lipid – Lowering Agents 

Drug Name Strength & Dosage Form 

atorvastatin (Lipitor®)        
.             

10mg, 20mg, 40mg, 80mg 
 tabs 

colestipol (Colestipol®) 
 

1gm tabs & 5gm powder 
packet 

ezetimibe (Zetia®) 10mg tablets 

fenofibrate (Triglide®)* 50mg & 160mg tabs 

gemfibrozil (Lopid®)* 600mg tabs 

niacin* 100mg, 500mg tabs 

Niaspan® 500mg SR, 750mg SR, & 
1000mg SR tabs 

pravastatin (Pravachol®)* 10mg, 20mg, & 40mg tabs 

simvastatin (Zocor®)* 
 

5mg, 10mg, 20mg, 40mg 
tabs 

ezetimibe/simvastatin 
(Vytorin®)* 

10-10mg, 10-20mg, 10-
40mg, & 10-80mg tabs 

fish oil (Omega-3 Fatty Acid) 1000mg capsule 

Antidiabetic Agents / Supplies 

Drug Name Strength & Dosage Form 

chlorpropamide 
(Diabinese®) 250mg tabs  

glipizide (Glucotrol®)* 5mg & 10mg tabs  

glimepiride (Amaryl®) 2mg & 4mg tabs  

glyburide* 2.5mg & 5mg tabs 

Glynase PresTab® 3mg, 6mg micronized tabs 

Insulin (10ml vials)*  
 
100units/ml 

regular insulin (Novolin 
R®, Humulin R®)* 

 
aspart (Novolog®)* 100units/ml 

 
Lantus/Lantus Solostar 

Pen®* 

 
100units/ml, 100unit/ml 
3ml pen (recently placed on 

BCF - pending local P&T review) 
 

NPH (Novolin N®, Humulin 
N®)* 100units/ml 

 
70% NPH & 30% regular 

(Novolin® 70/30)* 100units/ml 

Metformin (Glucophage®)* 500mg, 850mg, & 
1,000mg tabs, 500mg XR 
tabs 

pioglitazone (Actos®) 15mg, 30mg, 45mg tabs 

sitagliptin (Januvia®) 25mg, 50, 100mg tabs 

Tolbutamide 500mg tabs 

 
Antidiabetic Agents / Supplies 
Isopropyl alcohol 70% pads 

Lancets Freestyle 

Syringes  0.5mL (low dose), & 1mL 
syringes 

Test strips* Precision Xtra 

Glucometer* (kit includes 
Freestyle lancing device) 

Precision Xtra 

 
Anticoagulants / Blood Modifiers 

Drug Name Strength & Dosage Form 

dipyridamole 
(Persantine®) 25mg, 50mg, 75mg tabs  

enoxaparin            
(Lovenox®)* 

30mg/0.3mL, 40mg/0.4mL, 
60mg/0.6mL, 80mg/0.8mL, 
100mg/mL syringes 

clopidogrel (Plavix®) 75mg tabs  

warfarin (Coumadin®) 
1, 2, 2.5, 3, 4, 5, & 7.5mg 
tabs  
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COUGH / COLD / ALLERGY / ASTHMA 

AGENTS 
 

Antitussives / Expectorants 

Drug Name Strength & Dosage 

Form 

benzonatate (Tessalon 
Perle®) 

100mg caps 

codeine+ 30mg tabs 

guaifenesin 
(Mucinex/Robitussin®) 

600mg tabs, 
100mg/5ml syrup 

guaifenesin/codeine 
(Robitussin AC®) # 100mg-10mg/5ml syrup 

guaifenesin/dextromethorphan 
(Robitussin DM®) 100mg-10mg/5ml syrup 

guaifenesin/pseudoephedrine 
(Mucinex D®) 600mg/60mg tabs  
 

Antihistamines / Decongestants 

Drug Name  Strength & Dosage Form 

Cetirizine (Zyrtec®)                   
. 

5mg &10mg tabs,   
1mg/ml syrup 

chlorpheniramine (Aller-
chlor®) 

4mg tab & 2mg/5ml 
syrup 

cyproheptadine (Periactin®)* 
 

4mg tab & 2mg/5ml 
syrup 

diphenhydramine 
(Benadryl®) 

25mg & 50mg caps, 
12.5mg/5mL syrup 

hydroxyzine (Vistaril®, 
Atarax®)* 

10, 25, & 50mg tab  /  
10mg/5ml syrup 

loratadine (Claritin®)* 
 

10mg tabs, 1mg/ml 
syrup 

pseudoephedrine 
(Sudafed®) 

30mg tabs, 30mg/5ml 
syrup 

pseudoephedrine-triprolidine 
60mg-2.5mg (Aprodine®, 
Actifed®) 

pseudo-tripro 60mg-
2.5mg tabs  

pseudoephedrine-triprolidine 
30mg-1.25mg/5ml 
(Allerfrim®) 

pseudo-tripro 30mg-
1.25mg/5ml syrup 

 

 
Nasal Agents 

Drug Name Strength & Dosage Form 

cromolyn sodium 
(Nasalcrom®)   

40mg/mL (5.2mg/inh) 
nasal spray 

fluticasone propionate 
(Flonase®)* 

50mcg/inh nasal spray 

ipratropium bromide 
(Atrovent®) 

0.03% (21mcg/inh) & 
0.06% (42mcg/inh) nasal 
spray 

oxymetazoline (Afrin®) 0.05% nasal spray 

phenylephrine (Neo-
Synephrine®)  

0.125% (compounded), 
0.25%, 0.5% & 1% soln 

sodium chloride (Deep 
Sea®) 

0.65% soln 

 

 

 
Asthma/COPD Agents 

Drug Name Strength & Dosage Form 

albuterol (Ventolin 
HFA®)* 

90mcg/puff inhaler, 0.5% 
neb soln, 2.5mg/3ml unit 
dose inh amps (0.083%) 

albuterol/ipratropium                              
(Combivent®/Duoneb®)* 

 103mcg/18mcg  /inh inhaler, 
0.5mg ipra/3mg alb per unit 
dose inh amp 

budesonide (Pulmicort® 
inhalation suspension)* 

0.25mg/2ml & 0.5mg/2ml 
amps  

fluticasone (Flovent 
HFA®)* 

44mcg, 110mcg, & 220mcg 
inhaler 

fluticasone/salmeterol 
(Advair®)*  
 

100mcg/50mcg, 
250mcg/50mcg, & 
500mcg/50mcg diskus 

ipratropium (Atrovent®)* 17mcg/inh inhaler, 0.5mg/ 
2.5ml  (0.02%) neb soln 

montelukast 
(Singulair®)* 

4mg chewable, 5mg 
chewable, 10mg tabs 

salmeterol (Serevent 
Diskus®) inhaled disk* 50mcg/puff diskus 

sodium chloride (Dey-
Pak®) 0.9% unit dose inh amps 

terbutaline 5mg tabs 

theophylline (Theo-
Dur/Elixophyllin®)* 
 

100mg ER, 200mg ER, 
300mg ER tabs, 80mg/15ml 
elixir 

tiotropium (Spiriva) 18mcg w/handihaler 

triamcinolone  
(Azmacort®) inhalation 
aerosol* 100mcg/puff inhaler 

 

MUSCULOSKELETAL / RHEUMATIC 

AGENTS 
Muscle Relaxants 

Drug Name Strength & Dosage Form 

cyclobenzaprine 
(Flexeril®)* 10mg tabs  

diazepam (Valium®)*# 5mg tabs, 1mg/ml oral soln 

methocarbamol 
(Robaxin®)* 500mg tabs  

tramadol (Ultram®)* 50mg tabs 

 

Narcotic Analgesics 

Drug Name Strength & Dosage Form 

codeine+ 30mg tabs 

fentanyl transdermal patches 
(Duragesic®)+ 

25, 50, 75, & 100mcg/hr 
patches 

hydromorphone (Dilaudid®)+ 2mg tabs 

meperidine (Demerol®)+ 50mg tabs 

methadone + 5mg & 10mg tabs 

morphine sulfate immediate 
release*+ 30mg tabs 

morphine sulfate 12-hour 
extended release (MS 
Contin®)*+ 

15mg ER tabs, 30mg ER 
tabs, & 60mg ER 

morphine oral solution + 10mg/5ml (or 2mg/ml), 
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20mg/ml Roxanol (highly 
concentrated) 

oxycodone/acetaminophen 
(Percocet®)*+ 5mg/325mg tabs 
 

Osteoporosis Agents 

Drug Name Strength & Dosage Form 

alendronate (Fosamax®)* 
 

5mg, 10mg, 35mg, & 
70mg tabs 

alendronate/vitamin D 
(Fosamax D®)* 

70mg/2800 unit, 
70mg/5600 unit tabs 

ibandronate (Boniva®)* 150mg tabs 

raloxifene (Evista®)* 60mg tabs 

 
NSAIDs/Analgesics 

Drug Name Strength & Dosage Form 

acetaminophen (Tylenol®) 

80mg chewable tabs, 
325mg tabs, 80mg/0.8ml 
infant drops, 160mg/5ml 
solution, 120mg supp, 
650mg supp 

acetaminophen/codeine 
(Tylenol #3®)*# 

300mg/30mg tabs, 
120mg/12mg per 5ml elixir 

aspirin 
81mg tabs, 325mg tabs, 
325mg EC tabs 

butalbital/aspirin/caffeine 
(Fiorinal®) # 50/325/40mg caps 

butalbital/acetaminophen/c
affeine (Fioricet®)* 50mg/325mg/40mg tabs 

hydrocodone/acetaminoph
en (Norco®) # 

5/325mg tabs, 
7.5mg/325mg tabs 

Celecoxib (Celebrex®) 100mg, 200mg 

hydrocodone/acetaminoph
en (Vicodin/Lortab®) # 
 

5/500mg tabs, 
7.5mg/500mg per 15ml 
elixir 

ibuprofen (Motrin®)* 
 
 

400, 600, & 800mg tabs  
and  100mg/5ml oral 
suspension 

indomethacin (Indocin®)* 
 

25mg & 50mg caps, 75mg 
SR caps 

isometheptene/dichloralph
enazone/acetaminophen 
(Midrin®)*# 65/100/325mg caps 

meloxicam (Mobic®)* 7.5mg & 15mg tabs 

naproxen (Naprosyn®)* 250mg & 500mg tabs 

piroxicam (Feldene) 20mg caps 

propoxyphene/acetaminop
hen (Darvocet-N® 100) # 100/650mg tabs 

salsalate* 500mg & 750mg tabs  

ticlopidine (Ticlid®) 250mg tabs 
 

Corticosteroids 

Drug Name Strength & Dosage Form 

dexamethasone  
 

0.5mg tabs, 0.75mg tabs, 
4mg tabs, 0.5mg/5ml soln 

hydrocortisone (Cortef®) 5mg, 20mg  tabs 

methylprednisolone 
(Medrol®) 4mg dose pack 

prednisolone (Prelone®)* 15mg/5ml syrup 

prednisone* 
 

1mg, 5mg, 10mg, & 20mg 
tab 

 

Gout Agents 

Drug Name Strength & Dosage Form 

allopurinol* 100mg & 300mg tabs  

probenecid* 500mg tabs  

colchicine 0.6mg tabs 
 
 

Immunosuppressive / Rheumatic Agents 

Drug Name Strength & Dosage Form 

azathioprine (Imuran®) 50mg tabs    
 

NEUROLOGIC / PSYCHIATRIC AGENTS 
 

Anticonvulsants 

Drug Name Strength & Dosage Form 

carbamazepine oral 
(Tegretol®)* 

100mg chewable tab, 
100mg XR tab, 200mg tab, 
200mg XR tab, 100mg/5ml 
susp, 300mg XR cap, 
400mg XR tab  

clonazepam (Klonopin®)*# 0.5mg, 1mg, 2mg tabs 

divalproex (Depakote®)* 
 
 

125mg, 125mg sprinkle 
capsules, 250mg, 500mg, 
& 500mg XR caps & tabs 

gabapentin (Neurontin®)* 
 
 

100mg cap, 300mg cap, 
400mg cap, 600mg tab, & 
800mg tab 

phenobarbital*# 
 
 

30mg tab, 32.4mg tab, 
64.8mg tab, & 20mg/5ml 
elixir 

phenytoin (Dilantin®)* 
 

50mg chew tab, 100mg 
XR, & 125mg/5ml susp 

primidone (Mysoline®) 50mg, 250mg tab 

valproic acid (Depakene®) 
 

250mg cap & 250mg/5ml 
syrup 

 

ADHD / Narcolepsy Agents 

Drug Name Strength & Dosage Form 

dextroamphetamine 
(Dexedrine®)+ 5mg & 10mg tabs  

mixed amphetamine salts, 
extended release 
(Adderall/Adderall XR®)*+ 

5mg, 10mg tabs, 10mg 
XR, 20mg XR, & 30mg XR 
caps  

methylphenidate 
(Methylin®, Ritalin®)*+ 

5mg, 10mg tabs, 20mg ER 
tabs 

methylphenidate 
(Concerta®)*+ 

18mg ER, 27mg ER, 36mg 
ER, 54mg ER tabs  

 

Anxiolytic Agents 

Drug Name Strength & Dosage Form 

Alprazolam# 0.5mg tabs 

buspirone (Buspar®)* 5mg & 10mg tabs  

chlordiazepoxide 
(Librium®)# 10mg, 25mg tabs  
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diazepam (Valium®)*# 5mg tabs, 1mg/ml oral soln 

hydroxyzine (Vistaril®, 
Atarax®)* 

10, 25, & 50mg tab  /  
10mg/5ml syrup 

lorazepam (Ativan®)# 1mg tab  
 

Sleep Aids 

Drug Name Strength & Dosage Form 

chloral hydrate# 500mg/5ml oral soln 

temazepam (Restoril®)# 15mg caps 

triazolam (Halcion®)# 0.25mg tabs  

zolpidem (Ambien®)*# 5mg & 10mg tabs  

 
Antidepressants 

Drug Name Strength & Dosage Form 

amitriptyline (Elavil®)* 
 

10mg, 25mg, 50mg, & 
100mg tabs  

bupropion (Wellbutrin®)* 
 

75mg & 100mg IR, 100mg & 
150mg SR, 300mg XL tabs  

citalopram (Celexa®)* 20mg & 40mg tabs  

doxepin* 10mg & 25mg caps  

fluoxetine (Prozac®)* 
10mg & 20mg caps, 
20mg/5ml solution 

imipramine hcl* 10mg, 25mg tabs  

lithium carbonate* 300mg caps  

nortriptyline hcl* 25mg, 50mg, 75mg caps  

paroxetine (Paxil®) 20mg, 30mg, & 40mg tabs  

sertraline (Zoloft®)* 50mg & 100mg tabs  

trazodone* 50mg & 100mg tabs  

venlafaxine 
(Effexor/Effexor XR®) 
 
 

25mg, 37.5mg, 50mg, 75mg, 
100mg tabs, 37.5mg XR, 
75mg XR, & 150mg XR caps 

 

Antipsychotics 

Drug Name Strength & Dosage Form 

chlorpromazine 25mg tabs  

haloperidol (Haldol®) 
 
 

2mg tabs, 5mg tabs , 5mg/ml 
Inj (lactate formulation, not 
decanoate) 

lithium carbonate* 300mg caps  

olanzapine (Zyprexa®) 2.5mg, 5mg, 10mg tabs  

quetiapine fumarate 
(Seroquel®)* 25mg, 100mg, 200mg tabs  

risperidone 
(Risperdal®)* 
 

1mg tabs, 2mg tabs, 3mg 
tabs, 4mg tabs, and 1mg/ml 
soln 

 
 

Headache / Migraine Agents 

Drug Name Strength & Dosage Form 

isometheptene/dichloralph
enazone/acetaminophen 
(Midrin®)*# 65/100/325mg caps 

butalbital/acetaminophen/c
affeine (Fioricet)* 50mg/325mg/40mg tabs 

butalbital/aspirin/caffeine 
(Fiorinal®) # 50/325/40mg caps 

ergotamine/caffeine 1mg/100mg tabs  

(Cafergot®) 

rizatriptan (Maxalt/Maxalt 
MLT®)* 

10mg tabs, 10mg ODT 
tabs 

sumatriptan (Imitrex®)* 
 
 

25mg & 50mg tabs, 6mg 
sub-Q stat dose inj and 
refills 

zolmitriptan (Zomig/Zomig 
ZMT®) 

2.5mg & 5mg tabs, 2.5mg 
ODT, 5mg ODT tabs 

 

Antiemetics / Antivertigo Agents 

Drug Name Strength & Dosage Form 

meclizine (Antivert®) 25mg tabs  

promethazine 
(Phenergan®)* 
 

25mg tab, 12.5mg supp & 
25mg supp, 6.25mg/5ml 
syrup 

prochlorperazine 
(Compazine®) 

5mg tab, 10mg tab, & 
25mg supp 

scopolamine 1.5mg patch 

 

Anti-Parkinson’s Agents 

Drug Name Strength & Dosage Form 

amantadine* 100mg caps 

benztropine 
(Cogentin®)* 1mg tab  

bromocriptine 
(Parlodel®) 2.5mg tab  

carbidopa/levodopa 
(Sinemet/Sinemet 
CR®)* 
 

Immediate Release: 10/100mg, 
25/100mg, & 25/250mg tab. 
Controlled Release: 25/100mg & 
50/200mg tab 

selegiline 
(Eldepryl®) 5mg tab  

trihexyphenidyl 
(Artane®)* 2mg & 5mg tabs, 2mg/5ml elixir 

 

Alzheimer’s Agents 

Drug Name Strength & Dosage Form 

donepezil (Aricept®) 5mg & 10mg tabs  
 
 

HORMONAL AGENTS 
 

Contraceptives – Monophasic – 28 Day Cycles 

Drug Name Strength & Dosage Form 

ethinyl 
estradiol/drospirenone 
(Yaz®)* 

EE 0.02mg/3mg 
drospirenone tabs  

ethinyl 
estradiol/drospirenone 
(Yasmin®)* 

EE 0.03mg/3mg 
drospirenone tabs  

ethinyl 
estradiol/levonorgestrel 
(Levlite®, Sronyx®, or 
Lutera®)* 

EE 0.02mg/0.1mg 
levonorgestrel tabs  

ethinyl 
estradiol/levonorgestrel 
(Levlen 28®)* 

EE 0.03mg/0.15mg 
levonorgestrel tabs 

ethinyl estradiol/ethynodiol EE 0.035mg/1mg 
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diacetate (Zovia 1/35®) ethynodiol diacetate tabs  

ethinyl estradiol/ethynodiol 
diacetate (Zovia 1/50®) 

EE 0.05mg/1mg ethynodiol 
diacetate tabs  

ethinyl 
estradiol/norethindrone 
(Loestrin Fe 1/20®) 
28tab/pack 

EE 0.02mg/1mg 
norethindrone/75mg Fe 
tabs  

ethinyl 
estradiol/norethindrone 
(Loestrin Fe 1.5/30®) 
28tab/pack 

EE 0.03mg/1.5mg 
norethindrone/75mg Fe 
tabs  

ethinyl 
estradiol/norethindrone 
(Ortho-Novum 1/35® or 
Norinyl 1/35®)* 

EE 0.035mg/1mg 
norethindrone tabs  

ethinyl estradiol/norgestrel 
(Low-Ogestrel® or 
Lo/Ovral®) 

EE 0.03mg/0.3mg 
norgestrel tabs  

ethinyl 
estradiol/norgestimate 
(Ortho-Cyclen® or 
MonoNessa®)* 

EE 0.035mg/0.25mg 
norgestimate tabs  

mestranol/norethindrone 
(Ortho-Novum 1/50® or 
Norinyl 1/50®) 

mestranol 0.05mg & 1mg 
norethindrone tabs  

 

Contraceptives – Triphasic – 28 Day Cycles 

Drug Name Strength & Dosage Form 

ethinyl 
estradiol/norethindrone 
(Necon 7/7/7® or Ortho-
Novum 7/7/7)® 

EE 0.035mg & 0.5/0.75/1mg 
norethindrone tabs  

ethinyl 
estradiol/norgestimate 
(Ortho Tri-Cyclen Lo®)* 

EE 0.025mg & 
0.18/0.215/0.25mg 
norgestimate tabs  

ethinyl 
estradiol/norgestimate 
(Ortho Tri-Cyclen® or 
TriNessa®)* 

EE 0.035mg & 
0.18/0.215/0.25mg 
norgestimate tabs  

ethinyl 
estradiol/levonorgestrel 
(Trilevlen, Triphasil, 
Trivora®) 

EE 0.03/0.04/0.03mg & 
0.05/0.075/0.125mg 
levonorgestrel 

 
Contraceptives – Progestins – 28 Day Cycles 

Drug Name Strength & Dosage Forms 

levonorgestrel (Plan 
B®)* 0.75mg tabs 

norethindrone (Nor-
QD®)* 0.35mg norethindrone tabs  
 

 

Contraceptives – Non-Oral 

Drug Name Strength & Dosage Form 

ethinyl 
estradiol/etonogestrel 
(NuvaRing®) 

EE 0.015mg/0.120mg 
etonogestrel vaginal ring 

ethinyl 
estradiol/norelgestromin 

EE 0.75mg & 6mg 
norelgestromin patches  

(Ortho-Evra®) 

Estrogens / Progestins 

Drug Name Strength & Dosage 

Form 

conjugated estrogens 
(Premarin®)* 

0.3mg, 0.625mg, & 
1.25mg tabs 

conjugated 
estrogens/medroxyprogesterone 
(Prempro®)* 

0.3mg/1.5mg, 
0.45mg/1.5mg, 
0.625mg/2.5mg tabs 

estradiol, micronized (Estrace®) 1mg, 2mg tabs 

estradiol patch (Climara®, 
Estraderm®, Vivelle®)* 
 

0.025mg, 0.0375mg, 
0.05mg, 0.1mg 
patches 

medroxyprogesterone 
(Provera/Depo-Provera®)* 

2.5mg & 10mg tabs, 
150mg/ml inj 

 

Thyroid / Antithyroid Agents 

Drug Name Strength & Dosage Form 

levothyroxine 
(Synthroid®)* 

25, 50, 75, 88, 100, 112, 125, 
150, 175, 200, & 300mcg tabs  

methimazole 
(Tapazole®) 5mg, 10mg tabs 

potassium iodide 
(SSKI®) 1gm/ml soln 

propylthiouracil* 50mg tabs 

thyroid 65mg tabs  

 

 

GASTROINTESTINAL (GI) AGENTS 
 

Antiulcer Drugs / GERD Agents 

Drug Name Strength & Dosage Form 

aluminum hydroxide 
combinations 

Maalox® type susp, 
Mylanta® type susp 

aluminum 
hydroxide/magnesium 
trisilicate (Gaviscon®) 80mg/20mg tabs 

bismuth subsalicylate 
(PeptoBismol®) 262mg tabs 

cimetidine (Tagamet®) 
 

400mg & 800mg tab, 
300mg/5ml soln 

esomeprazole (Nexium®)* 20mg & 40mg caps 

metoclopramide 
(Reglan®)* 

10mg tab, 1mg/ml oral 
soln 

omeprazole (Prilosec®)* 20mg cap & 2mg/ml soln 

ranitidine (Zantac®)* 150mg tab, 15mg/ml syrup  

sucralfate (Carafate®) 1gm tabs 

 

Other GI Agents 

Drug Name Strength & Dosage Form 

hyoscyamine, 
atropine, 
scopolamine, 
phenobarbital 
(Donnatal®) 

0.1037mg/0.0194mg/0.0065mg/16.
2mg/5ml elixir 

dicyclomine 
(Bentyl®)* 

10mg caps & 20mg tabs, 10mg/5ml 
syrup 

glycopyrrolate 1mg tabs 
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(Robinul®) 

loperamide 
(Imodium®)* 2mg caps 

mesalamine 
(Asacol®) 

400mg delayed release, enteric 
coated tabs 

psyllium 
(Metamucil®) powder 

simethicone 80mg chewable tablets 

sulfasalazine* 500mg tabs 
 
 

OPHTHALMIC AGENTS 
Antibiotics & Antivirals 

Drug Name Strength & Dosage Form 

ciprofloxacin (Cipro®) 0.3% opth ointment, soln 

erythromycin ophthalmic 
ointment* 5mg/gm ointment 

gentamicin (Garamycin®, 
Gentak®) 0.3% soln & ointment 

polymyxin B 
sulfate/trimethoprim 
(Polytrim®)* 

polymyxin B 10,000-
units/trimethoprim 1mg 
per ml soln 

neomycin/polymixin 
B/dexamethasone 
(Maxitrol®)* 
 
 

neomycin 
3.5mg/polymyxin B 
10,000-units/dex 0.1% 
per ml or gm susp & 
ointment 

Ofloxacin (Ocuflox®) 0.3% soln 

sulfacetamide* 10% soln & ointment 

sulfacetamide/prednisolone 
(Blephamide®) 

10%/0.2% ointment, 
drops 

 

 
Glaucoma Agents & Oral Glaucoma Agents 

Drug Name Strength & Dosage Form 

acetazolamide  250mg, 500mg ER tabs 

brimonidine (Alphagan®) 
0.2%* 0.2% soln 

brimonidine (Alphagan-
P®) 0.15% soln 

dorzolamide/timolol 
(Cosopt®) 22.3mg/6.8mg per ml  soln 

latanaprost (Xalatan®)* 0.005% soln 

methazolamide 25mg, 50mg tabs  

 

 

Beta Blockers 

Drug Name Strength & Dosage Form 

betaxolol (Betoptic®, 
Betoptic S®) 0.25% & 0.5% soln & susp 

levobunolol (Betagan®) 0.5% soln  

timolol (Timoptic®)* 0.25% & 0.5% soln & gel 

 

Miotics 

Drug Name Strength & Dosage Form 

acetylcholine (Miochol-
E®)* 1% soln  

carbachol (Isopto 3% soln 

Carbachol®) 

pilocarpine* 
 

1% soln, 2% soln, 4% gel, 
& 6% soln 

Mydriatics 

Drug Name Strength & Dosage Form 

atropine Sulfate 1% soln 

cyclopentolate 1% soln, 2% soln 

dipivefrin (Propine®) 0.1% soln 

epinephrine 1% & 2% soln 

phenylephrine 2.5% soln 

scopolamine hydrobromide 0.25% soln 

tropicamide 1% soln 

 

  

Irrigants / Lubricants / Tears 

Drug Name Strength & Dosage Form 

hypromellose (Genteal)  0.3% soln 

petrolatum/lanolin              
(Lacri-lube®)   

Oint 

Polyvinyl Alcohol (Artificial 
Tears®) 1.4% soln 

 

 

Anti-inflammatory / Allergy Agents 

 Drug Name Strength & Dosage Form 

dexamethasone/neomycin/ 
polymixin (Maxitrol®)*   

0.1%/3.5grams/10,000unit
s susp & oint 

fluorometholone (FML®)   0.1% susp 

flurbiprofen (Ocufen®)   0.03% soln 

ketorolac (Acular®)   0.5% soln 

Ketotifen (Zaditor®) 0.025% soln 

lodoxamide (Alomide®) 0.1% soln  

olapatadine (Patanol®) 0.1% soln 

prednisolone acetate (Pred 
Mild/PredForte®)* 0.12% & 1% susp 
 
 
 

Miscellaneous Ophthalmics 

Drug Name Strength & Dosage Form 

apraclonidine (Iopidine®) 0.5% soln 

cromolyn 4% soln 

homatropine (Isopto 
Homatropine®) 

2% & 5% soln 

proparacaine  0.5% soln 

sodium chloride 5% soln & oint 
 
 

GENITOURINARY / RECTAL/VAGINAL 

AGENTS 
 

Urinary / Prostate Agents 

Drug Name Strength & Dosage Form 

bethanechol (Urecholine®) 10mg tabs  

finasteride (Proscar®)* 5mg tabs  

oxybutynin chloride 
(Ditropan/Ditropan XL®)* 

5mg tabs, 5mg XL, 10mg 
XLtabs  

phenazopyridine 100mg tabs  



 

USNH Guam 25 Apr 2012 10 

(Pyridium®)* 

tolterodine tartrate (Detrol 
LA®)* 2mg, 4mg caps  

prazosin (Minipress®) 1mg, 2mg, & 5mg caps 

terazosin (Hytrin®)* 
1mg, 2mg, 5mg, 10mg 
caps  

sildenafil (Viagra®) 25mg, 50mg & 100mg tabs  

 

Antidiarrheals 

Drug Name Strength & Dosage Form 

bismuth subsalicylate 
(PeptoBismol®) 262mg tabs 

loperamide (Imodium®)* 2mg caps 

 

Laxatives / Cathartics 

Drug Name Strength & Dosage Form 

bisacodyl (Dulcolax®) 5mg tabs, 10mg supp 

docusate (Colace®) 100mg cap, 4mg/ml syrup 

electroyte mixture 
(Colyte®)                

Soln, rehydration salts 

glycerin Adult & pediatric supps 

lactulose oral syrup* 10gm/15ml soln 

magnesium citrate 1.75g/30mL oral soln 

Milk of Magnesia® Susp 

polyethylene Glycol 
(Miralax®)   

Powder 255gm 

sodium phosphate Fleet® Phospho soda, 
Fleet® regular enema, & 
mineral oil enema 

 

Vaginal Agents 

Drug Name Strength & Dosage Form 

clindamycin vaginal cream 
(Cleocin®)* 2% vag cream 

clotrimazole (Mycelex®) 1% cream 

conjugated estrogens 
(Premarin®) - vaginal 
cream* 0.625mg/GM vag cream 

metronidazole vaginal gel 
(MetroGel-Vag®)* 0.75% vag gel 

miconazole vaginal cream 
(Monistat 7®) 2% vag cream 

terconazole (Terazol®) 
7 day vaginal cream & 3 
day vaginal suppositories 

 

Anorectal Agents 

Drug Name Strength & Dosage Form 

Hydrocortisone 
(Proctocream, 
Anusol/Anucort®) 

2.5% rectal cream, 25mg 
supp 

hydrocortisone 
acetate/pramoxine hcl 
(Proctofoam HC®) 

1%/1%  topical aerosol 
foam 

 

 

TOPICAL AGENTS 
 

Antibiotics 

Drug Name Strength & Dosage Form 

bacitracin 500units/gram oint 

mupirocin* 2% ointment* and cream 

povidone iodine 10% solution 

silver sulfadiazine 
(Silvadene®)* 1% cream 
 
 

Antifungals 

Drug Name Strength & Dosage Form 

clotrimazole* 
1% topical soln* & 1% 
cream 

ketoconazole  (Nizoral®)* 2% cream & shampoo 

metronidazole (Noritate®) 1% cream  

miconazole (Desenex®)* 2% powder 

nystatin* 
100,000 unit/gm cream, 
powder, ointment  

nystatin/triamcinolone 

100,000 unit/gram nystatin 
& 1mg triamcinolone/GM 
cream 

terbinafine (Lamisil®) 1% cream 

tolnaftate 1% soln & powder 

 

 
Otic Agents 

Drug Name Strength & Dosage Form 

aluminum acetate/acetic acid 

(Domeboro®)   

2% soln 

antipyrine/benzocaine 
(Auralgan®)* 

5.4%/1.4% soln 

carbamide peroxide 
(Debrox®)   

6.5% soln 

ofloxacin (Floxin®) 0.3% soln 

isopropyl alcohol (Swimmer's 
Ear®) 

95% drying soln 

neomycin/ polymixin/ 
hydrocortisone 
(Cortisporin®)* 

3.5mg/10,000units/10mg   
/ mL susp* & soln 

 

Acne Products 

Drug Name Strength & Dosage Form 

adapalene 0.1% gel & cream 

benzoyl peroxide 2.5% water-based gel, 5% 
water-based and 5% alcohol-
based gel, 5% wash 

clindamycin* 
1% topical soln* & gel & 
lotion 

erythromycin* 2% topical solution* & pads 

tretinoin (Retin-A®, 
Retin-A Micro & Avita®)* 

0.025% cream, 0.05% 
cream, 0.025% gel, 0.04% 
gel *micro*, * 0.1% cream 

 

 



 

USNH Guam 25 Apr 2012 11 

Miscellaneous Dermatology Agents 

Drug Name Strength & Dosage Form 

isotretinoin (Accutane®) - 
restricted to Dermatology 10mg, 40mg caps 

acitretin (Soriatane®) 10mg, 25mg caps 
 

 

Scabicides / Pediculicides 

Drug Name Strength & Dosage Form 

permethrin (Elimite/Nix®)* 
5% cream* & 1% 
lotion/shampoo 

 

 
Seborrhea / Psoriasis Agents 

Drug Name Strength & Dosage Form 

adalimumab (Humira®)* 
40mg/syringe (0.8ml) 
syringe  

Coal tar 1% triple shampoo (with 
2% salicylic acid/2% 
sulfur) & 2% in 
petrolatum oint 
(compound requires 24 
hours) 

Dandruff shampoo 
(Sebulex®) 

Sulfur 2%/salicylic acid 
2% shampoo 

selenium sulfide (Selsun®)* 2.5% lotion/shampoo 

 
Steroids 

Drug Name Strength & Dosage Form 

fluocinolone 0.01% soln, 0.01% scalp oil, 
0.1% cream 

fluocinonide (Lidex®)* 
0.05% cream*, ointment, gel, 
soln 

flurandrenoline 
(Cordran®)       

4 mcg/cm
2
 tape & 0.05% 

topical lotion 

hydrocortisone 1% oint & cream & lotion, 
2.5% cream & oint 

hydrocortisone valerate 
(Westcort®) 

0.2% cream & oint 

mometasone furoate 
(Elocon®) 

0.1% oint & cream 

triamcinolone* 

0.025% cream, 0.1% cream* 
& ointment, 150mcg/spray 
(0.2mg/2-sec spray) 

 

Emollients 

Drug Name Strength & Dosage Form 

lanolin/Lansinoh ointment 

lubricant, surgical gel 

moisturizing lotion (DML®)  lotion 

petrolatum base 
(Hydrophor/Aquaphor®), 
white petrolatum  

oint 

urea (Carmol®) 10% lotion, 20% & 40% 
cream 

Eucerin/Vanicream® cream 

 

Anesthetics / Analgesics 

Drug Name Strength & Dosage Form 

capsaicin (Zostrix®) 0.025% & 0.075% cream 

lidocaine (Xylocaine®) 2% gel, 4% topical solution 

lidocaine/prilocaine 
(EMLA®) 

2.5% cream 

 

 
Miscellaneous Topicals 

Drug Name Strength & Dosage Form 

aluminum acetate 
(Domeboro®) 

Powder packets 

aluminum chloride 
(Drysol®) 

20% soln 

Calamine Lotion 

camphor/menthol 
(Sarna®) 

Lotion 

flourouracil (Efudex®) 5% cream 

hydroquinone (Solaquin 
Forte®) 

4% cream & gel 

imiqimod (Aldara®) -
Restricted to Dermatology 
& OB/GYN 

5% cream 

lactic acid (AmLactin/Lac-
Hydrin®) 

12% lotion 

pimecrolimus cream 
(Elidel®)* 1% cream 

podofilox (Condylox®) 0.5% soln & gel 

Salicylic acid (Keralyt, 
Mediplast®) 

6%  gel, 17% soln, 40% 
plaster 

soap-free cleanser 
(Cetaphil®) 

cleanser  

zinc oxide 20% oint 

 

MISCELLANEOUS DRUGS 
 

Antineoplastics / Anticancer Agents / Associated Products 

Drug Name Strength & Dosage Form 

azathioprine (Imuran®) 50mg tabs    

flutamide (Eulexin®) 125mg caps  

goserelin (Zoladex®)* 3.6mg & 10.8mg syringe 

hydroxyurea (Hydrea®) 500mg caps  

methrotrexate* 2.5mg tabs 

tamoxifen* 10mg & 20mg tabs  

 

 

Antidotes 

Drug Name Strength & Dosage Form 

Charcoal, activated 
(Actidose-Aqua®) 

25gm/120ml 

Charcoal/sorbitol (Actidose 
with sorbitol®) 

25gm/120mL 

epinephrine (EpiPen 
JR/EpiPen®) auto-injector* 

0.15mg, 0.3mg auto-
injector 

sodium polystyrene 
sulfonate (Kayexalate®) 

15gm/60ml susp 
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Vitamins / Minerals / Trace Elements 

Drug Name Strength & Dosage Form 

calcitriol (Rocaltrol®) 0.25mg tabs  

calcium carbonate 500mg tabs  

calcium carbonate/vitamin 
D 500mg/200 IU tabs  

ferrous sulfate* 
325mg tabs, 220mg/5ml 
soln, & 75mg/5ml soln 

fluoride, sodium 
 

0.5mg (1.1mg fluoride ion) 
tabs, chewable 

folic acid* 1mg tabs  

magnesium oxide 
400mg (240mg elemental 
magnesium) tabs  

multivitamins* Tabs, Prenatal tabs, Infant 
drops: regular, plus iron 

niacin (Niaspan®)* 100mg & 500mg tabs, 
500mg SR, 750mg SR, &  
1,000mg SR tabs* 

vitamin B1 (thiamine) 50mg, 100mg tabs  

vitamin B-6 (pyridoxine)   50mg tabs 

vitamin C (ascorbic acid) 100mg tabs  

vitamin D (ergocalciferol) 50,000 unit=1.25mg caps  

vitamin E (alpha 
tocopherol) 

400 International Units 
caps  

vitamin K (phytonadione)   5mg tabs 
 
 

Oral / Dental Agents 

Drug Name Strength & Dosage Form 

chlorhexidine gluconate 
(Periogard®, Peridex®)* 0.12% soln 

sodium fluoride (PreviDent 
plus) 

1.1% paste 

lidocaine 2% viscous soln 

triamcinolone 0.1% in Orabase® 
 
 

Miscellaneous 

Drug Name Strength & Dosage Form 

adalimumab (Humira®)* 
40mg/syringe (0.8ml) 
syringe  

disulfiram (Antabuse®) 250mg tabs 

glucagon 1mg inj kit 

Methylergonovine 
(Methergine®) 0.2mg tabs  

pyridostigmine 
(Mestinon®) 60mg tabs  

sodium bicarbonate 650mg tabs  

sodium citrate/citric acid 
(Bicitra®) 

500mg/334mg/5mL soln  
 equiv. to 1mEq/mL 
sodium & 1mEq/mL 
bicarbonate   

 

 


